
 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  
    

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0023680 

Discharge Class (CL): 05 DEC Number: 3-3354-00082/00002 

Toxic Class (TX): T  Effective Date (44): 8/1/2022 

Major-Sub Drainage Basin: 13 - 06 Expiration Date (ExDP): 7/30/2027 

Water Index Number: H-139-13-61-9 Item No.: 855 - 214 
Modification Dates (EDPM): XX/XX/XXXX 

Compact Area: - 
 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

 
PERMITTEE NAME AND ADDRESS 

Name: Village of Warwick Attention: 
[...]
U.S. EPA Region 2, Clean Water Regulatory Branch, 290 Broadway, 24th Floor, New York, NY 10007-1866 
 

G. Sludge Management 
The permittee shall comply with all applicable requirements of 6 NYCRR Part 360.  
 

H. SPDES Permit Program Fee 
The permittee shall pay to the Department an annual SPDES permit program fee within 30 days of the date of the first 
invoice, unless otherwise directed by the Department, and shall comply with all applicable requirements of ECL 72-
0602 and 6 NYCRR Parts 480, 481 and 485. Note that if there is inconsistency between the fees specified in ECL 72-
0602 and 6 NYCRR Part 485, the ECL 72-0602 fees govern. 
 

I. Water Treatment Chemicals (WTCs) 
New or increased use and discharge of a WTC requires prior Department review and authorization. At a minimum, the 
permittee must notify the Department in writing of its intent to change WTC use by submitting a completed WTC 
Notification Form for each proposed WTC. The Department will review that submittal and determine if a SPDES permit 
modification is necessary or whether WTC review and authorization may proceed outside of the formal permit 
administrative process. The majority of WTC authorizations do not require SPDES permit modification. In any event, 
use and discharge of a WTC shall not proceed without prior authorization from the Department. Examples of WTCs 
include biocides, coagulants, conditioners, corrosion inhibitors, defoamers, deposit control agents, flocculants, scale 
inhibitors, sequestrants, and settling aids. 
1. WTC use shall not exceed the rate explicitly authorized by this permit or otherwise authorized in writing by the 

Department. 
2. The permittee shall maintain a logbook of all WTC use, noting for each WTC the date, time, exact location, and 

amount of each dosage, and, the name of the individual applying or measuring the chemical. The logbook must 
also document that adequate process controls are in place to ensure that excessive levels of WTCs are not used. 

3. The permittee shall submit a completed WTC Annual Report Form each year that they use and discharge WTCs. 
This form shall be submitted in electronic format and attached to either the December DMR or the annual 
monitoring report required below. The WTC Notification Form and WTC Annual Report Form are available from 
the Department’s website at: http://www.dec.ny.gov/permits/93245.html 

 
 
 

  

http://www.dec.ny.gov/permits/93245.html


 

SPDES Number: NY0023680 
Page 22 of 23 

RECORDING, REPORTING AND ADDITIONAL MONITORING 
REQUIREMENTS 
 
A. The monitoring information required by this permit shall be retained for a period of at least five years from the date of 

the sampling for subsequent inspection by the Department or its designated agent.  
 

B. Discharge Monitoring Reports (DMRs): Completed DMR forms shall be submitted for each one (1) month reporting 
period in accordance with the DMR Manual available on Department’s website.  

 
DMRs must be submitted electronically using the electronic reporting tool (NetDMR) specified by NYSDEC. 
Instructions on the use of NetDMR can be found at https://www.dec.ny.gov/chemical/103774.html. Hardcopy paper 
DMRs will only be received at the address listed below for the Bureau of Water Permits, if a waiver from the 
electronic submittal requirements has been granted by DEC to the facility.  
 
Attach the monthly "Wastewater Facility Operation Report" (form 92-15-7) and any required DMR attachments 
electronically to the DMR or with the hardcopy submittal. 
 
The first monitoring period begins on the effective date of this permit, and, unless otherwise required, the reports 
are due no later than the 28th day of the month following the end of each monitoring period.  

 
C. The monitoring information required by this permit shall be summarized and reported to the RWE and Bureau of Water 

Permits at the following addresses:  
 

Department of Environmental Conservation 
  Division of Water, Bureau of Water Permits 
  625 Broadway, Albany, New York 12233-3505   Phone: (518) 402-8111 

 
Department of Environmental Conservation 
Regional Water Engineer, Region 3 
100 Hillside Avenue, Suite 1W, White Plains, New York, 10603-2860    Phone: (914) 428-2505 
 

 
D. Bypass and Sewage Pollutant Right to Know Reporting: In accordance with the Sewage Pollutant Right to Know Act 

(ECL § 17-0826-a), Publicly Owned Treatment Works (POTWs) are required to notify DEC and Department of Health 
within two hours of discovery of an untreated or partially treated sewage discharge and to notify the public and adjoining 
municipalities within four hours of discovery. Information regarding reporting and other requirements of this program 
may be found on the Department’s website. In addition, POTWs are required to provide a five-day incident report and 
supplemental information to the DEC in accordance with Part 750-2.7(d) by utilizing the Division of Water Report of 
Noncompliance Event form unless waived by DEC on a case-by-case basis. 

 

E. Schedule of Additional Submittals: 
The permittee shall submit as a hardcopy the following information to the Regional Water Engineer and to the 
Bureau of Water Permits, unless otherwise instructed: 

 

SCHEDULE OF ADDITIONAL SUBMITTALS 

Outfall(s) Required Action Due Date 

N/A WATER TREATMENT CHEMICAL (WTC) ANNUAL REPORT FORM 
The permittee shall submit a completed WTC Annual Report Form each year that 
Water Treatment Chemicals are used. The form shall be attached to the December 
DMR. 

January 28th 
of each year 

https://www.dec.ny.gov/chemical/103774.html


 

SPDES Number: NY0023680 
Page 23 of 23 

SCHEDULE OF ADDITIONAL SUBMITTALS 

Outfall(s) Required Action Due Date 

001 BIENNIAL POLLUTANT SCAN 
The permittee shall implement an ongoing monitoring program and perform effluent 
sampling every two years as specified in Footnote 2. 

Retain and 
submit with 
next NY-2A 
Application 

001 SHORT-TERM HIGH-INTENSITY MONITORING PROGRAM 
The permittee shall collect ten (10) samples representative of normal discharge 
conditions and treatment operations over six (6) months for lead. The permittee 
shall use approved EPA analytical method with the lowest possible detection limit 
as promulgated under 40 CFR Part 136 for the determination of the concentrations 
of parameters listed. The permittee shall submit a summary of the results. 

EDP + 8 
months 

001 WHOLE EFFLUENT TOXICITY (WET) TESTING 
Chronic WET testing shall be performed on a quarterly basis each year ending in 2 
and 7, reporting both the acute and chronic results. The toxicity test report including 
all information requested of this permit shall be attached to the facility’s WET DMRs 
and sent to the WET@dec.ny.gov email address. 

Within 60 
days 

following the 
end of each 
monitoring 

period 
 

001 MERCURY MINIMIZATION PLAN  
The permittee must complete and maintain onsite an annual mercury minimization 
status report in accordance with the requirements of this permit. 

Maintained 
Onsite 

 
Unless noted otherwise, the above actions are one-time requirements. The permittee shall submit the results 
of the above actions to the satisfaction of the Department. When this permit is administratively renewed by 
NYSDEC letter entitled “SPDES NOTICE/RENEWAL APPLICATION/PERMIT”, the permittee is not required to 
repeat the above submittal(s), unless noted otherwise. The above due dates are independent from the 
effective date of the permit stated in the letter of “SPDES NOTICE/RENEWAL APPLICATION/PERMIT.” 
 

F. Monitoring and analysis shall be conducted using sufficiently sensitive test procedures approved under 40 CFR Part 
136, unless other test procedures have been specified in this permit.  
 

G. More frequent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the permit, 
where analysis is performed by a certified laboratory or where such analysis is not required to be performed by a 
certified laboratory, shall be included in the calculations and recording of the data on the corresponding DMRs. 

 
H. Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in 

this permit. 
 

I. Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling 
carried out during the most recently completed reporting period. 

 
J. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues 

certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which 
has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of Health, Environmental Laboratory Accreditation Program.  

mailto:WET@dec.ny.gov


  
Permittee: Village of Warwick  Date: December 4, 2024    v.1.2  
Facility: Warwick STP  Permit Writer: Christopher Ciccarelli 
SPDES Number: NY0023680  Water Quality Reviewer: Christopher Ciccarelli 
USEPA Major/Class 05 Municipal       

PAGE 1 OF 3 
 
  

 
 

SPDES Permit Fact Sheet 
Village of Warwick 

Warwick STP 
NY0023680 

 
 
 

 
 
 
 
 
 
  



  
Permittee: Village of Warwick  Date: December 4, 2024    v.1.2  
Facility: Warwick STP  Permit Writer: Christopher Ciccarelli 
SPDES Number: NY0023680  Water Quality Reviewer: Christopher Ciccarelli 
USEPA Major/Class 05 Municipal       

PAGE 2 OF 3 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permittee-initiated modification has been drafted for 
the Warwick Sewage Treatment Plant (STP). The following is a summary of the changes. The details of these 
changes are specified below and in the permit: 
 

• Flow monitoring location changed from effluent to influent. 
 
This fact sheet summarizes the information used to determine the effluent limitations and other 
conditions contained in the permit. General background information about the regulatory basis for the 
effluent limitations and other conditions contained in this permit are in the Appendix linked throughout 
this factsheet. 

Administrative History 
 
10/9/2024   The Village of Warwick submitted a permittee-initiated modification request.  

Facility Information 
This is a publicly owned treatment works that receives flow from domestic users. Wastewater consists of treated 
sanitary wastewater only. The sewage collection system consists of separate sewers. The treatment plant was 
constructed in 1972 to provide secondary treatment for a design flow of 0.50 MGD. The treatment plant was 
expanded to provide a design flow of 1.0 MGD in 1992.   

The current treatment plant consists of: 

• Preliminary Treatment: bar screens (note: no fine screening), followed by a Parshall flume for flow 
monitoring  

• Primary Treatment: rotating biological contactors 
• Secondary Treatment: activated sludge 
• Tertiary Treatment: sand filtration 
• Disinfection: chlorination and de-chlorination with sodium bisulfite 
• Post-aeration 

The proposed, expanded (from 1.0 MGD to 1.25 MGD) treatment system will consist of: 

• Preliminary Treatment: bar screens followed by a Parshall flume for flow monitoring  
• Primary Treatment: Grit removal 
• Secondary Treatment: two sequencing batch reactors, equalization 
• Tertiary Treatment: sand filtration 
• Disinfection: ultraviolet disinfection (currently under construction) 
• Post-aeration 

Sludge is currently and will be (upon plant upgrade/expansion) aerobically digested, belt-pressed, and send to 
a landfill for disposal. The outfall is 18” in diameter and discharges above the water level and from the bank of 
Wawayanda Creek. The facility utilizes various water treatment chemicals (WTC) in its processes. 

The facility accepts wastewater from the following municipalities:  

Municipality POSS Registration 
# or SPDES # 

Combined 
Sewer Overflow 

(CSO)? 

Sanitary Sewer 
Overflow (SSO)? 

Village of Warwick NY0023680 No No 
 



  
Permittee: Village of Warwick  Date: December 4, 2024    v.1.2  
Facility: Warwick STP  Permit Writer: Christopher Ciccarelli 
SPDES Number: NY0023680  Water Quality Reviewer: Christopher Ciccarelli 
USEPA Major/Class 05 Municipal       

PAGE 3 OF 3 
 
  

Site Overview 
 

 
Image source: Google Earth 

 

Outfall 001 


	DEFINITIONS FOR PERMIT LIMITS, LEVELS AND MONITORING TERMS
	PERMIT LIMITS, LEVELS AND MONITORING
	PERMIT LIMITS, LEVELS AND MONITORING (cont’d)
	STORMWATER POLLUTION PREVENTION REQUIREMENTS
	MERCURY MINIMIZATION PROGRAM (MMP) - Type I
	MERCURY MINIMIZATION PROGRAM (MMP) - Type I (Continued)
	MERCURY MINIMIZATION PROGRAM (MMP) - Type I (Continued)
	DISCHARGE NOTIFICATION REQUIREMENTS
	SCHEDULE OF COMPLIANCE
	MONITORING LOCATIONS (pre-expansion/upgrade)
	MONITORING LOCATIONS (cont’d, pre-expansion/upgrade)
	MONITORING LOCATIONS (cont’d, post-expansion/upgrade)
	GENERAL REQUIREMENTS
	RECORDING, REPORTING AND ADDITIONAL MONITORING REQUIREMENTS
	E. Schedule of Additional Submittals:

	Factsheet_Template.pdf
	Summary of Permit Changes
	Administrative History
	Facility Information
	Site Overview
	Interstate Water Pollution Control Agencies
	Additional Site-Specific Concerns

	Receiving Water Information
	Permit Requirements
	Stormwater Pollution Prevention Requirements
	Special Conditions


	DRAFTFactsheet.IndSPDES.NY0023680.2024-XX-XX.PIM.pdf
	Summary of Permit Changes
	Administrative History
	Facility Information
	Site Overview



